
 
 

Master’s Thesis 
Master: 

Water Science and Management 
 
 
 

Wastewater sludge treatment, energy recovery and 
sustainability:  

the Waternet case 
 

Student: 
 

Sara Giorgi, 5504023 
s.giorgi@students.uu.nl 
sara.giorgi1989@gmail.com  
+31644677713 

UU Supervisor: 
 

Patrick Smeets 
Patrick.Smeets@kwrwater.nl 

Internship organisation: 
 

Waternet  
 

Internship supervisors: 
 

Hans van Fulpen 
Hans.van.Fulpen@waternet.nl 

 
Enna Klaversma 

enna.klaversma@waternet.nl 

 
 
 
 

  

mailto:s.giorgi@students.uu.nl
mailto:sara.giorgi1989@gmail.com
mailto:Patrick.Smeets@kwrwater.nl
mailto:Hans.van.Fulpen@waternet.nl
mailto:enna.klaversma@waternet.nl


 
 

 
  



 
 

Abstract 
[...]
subsequent incineration could therefore be the creation of a biofuel by simply drying the non-digested 

sludge with waste heat to a very high dry solids concentration (personal communication, Enna 

Klaversma). This biofuel could be used for instance in cement kilns, where both the energy and the 

inorganic materials are recovered. This way, the sludge would not have to be digested (digestion requires 

energy to heat up the sludge) and all the organic energy present in the sludge would all be burnt in the 

incineration process.  

 

Another important aspect connected to AD and energy recovery is that not all the biogas produced is used 

for energy production. In fact, leakages occur in several percentages (up until 10% of biogas production) 

(Daelman, van Voorthuizen, van Dongen, Volcke, & van Loosdrecht, 2012; Yoshida, Mønster, & Scheutz, 

2014; Hjort-Gregersen, 2014 and others). This leads to direct emissions of methane, a GHG with a GWP 25 

times that of CO2 on a 100 years’ time scale (IPCC, 2007), which contributes to the overall carbon footprint 

of the process and it cannot be ignored when assessing the sustainability of the treatment. According to 



17 

Daelman et al. (2012), the effects of the direct emission of leaked methane can exceed the benefits 

connected to the valorisation of the biogas. 

 

 
Figure 1.4: Left, Amsterdam West’s digestion tanks (www.wabag.com); right, AEB’s incinerator 

(www.aebamsterdam.com). 

 

It is therefore worthwhile investigating whether the current policy applied by Waternet is the most 

efficient in terms of energy recovery and therefore the most sustainable, especially in light of a possible 

abandonment of primary sedimentation.  

 

1.2.1 Literature review: sludge handling routes 

While in literature many studies can be found about the environmental impact of different final sludge 

handling routes, none of them, to the author’s best knowledge, can be directly applied to the Dutch (and 

Waternet’s) situation. Most of the studies reviewed included as a final disposal land spreading or 

landfilling (Hospido, Moreira, Martín, Rigola, & Feijoo, 2005; Houillon & Jolliet, 2005 amongst others) and 

none of them considered secondary sludge only. Hong, Hong, Otaki, & Jolliet (2009) considered several 

final handling routes both with and without AD and concluded that applying AD before incineration has a 

higher global warming impact. However, only mixed sludge is considered and no drying step is taken into 

account. Besides, as stated by Murray, Horvath, & Nelson, (2008), energy balances for sludge are highly 

dependent on site specific conditions.  

The most used method to assess the environmental impact of the alternatives seems to be Life Cycle 

Assessment (LCA). Among the most recent, Alyaseri & Zhou (2017), Gourdet et al. (2017) and Yoshida et 

al. (2014). These studies, although their results cannot be applied directly to Waternet’s case, are a good 

starting point to assess the alternatives. 

Some studies (Yoshida et al. 2014; Clavreul, Baumeister, Christensen, & Damgaard, 2014; Naroznova, 

Møller, & Scheutz, 2016) performed the LCA by using the EASETECH software, developed by Technical 

University of Denmark. This tool models LCAs for waste flows management, including sewage sludge, and 

allows for different scenarios which can include, among others, emissions to the environment. 

 

1.3 Research questions 

From the problem description above, a research question arises, which stems in two separate but related 

sub-questions: 

 

http://www.google.nl/url?sa=i&rct=j&q=&esrc=s&source=imgres&cd=&cad=rja&uact=8&ved=0ahUKEwjz3fOEqJrUAhVMLFAKHXC-C0sQjRwIBw&url=http://www.brightwork.nl/portfolio/model-slibstromen/&psig=AFQjCNGZYZroQTX_TX0jBztTeYb0SxdhFQ&ust=1496326314336746
http://www.google.nl/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjUuO-zp5rUAhXObFAKHf0GDVUQjRwIBw&url=http://www.aebamsterdam.com/&psig=AFQjCNFCqt61R98yVj9SEBbBa3QO49GcZg&ust=1496326143140057


18 

In Waternet’s case, how do the choices of the sludge related processes impact the sustainability (and the 

economy) of the whole wastewater treatment cycle? 

 
1. Is there a scale at which primary sedimentation is financially convenient to reduce the energy 

deficit, when compared to other methods of clean energy production (i.e. solar panels)? If yes, 

what is this scale? What are other sensitivity factors that influence the choice at the found size? 

2. What should the final sludge handling process be: sludge digestion plus incineration, or sludge 

drying with the creation of biofuel? If there is a scale at which primary sedimentation is more 

convenient, could a potential different treatment method be applied to primary and secondary 

sludge, depending on their different energy yields? 

  



19 

2. Methods and data 

The approach utilised for the calculations is based, in principle, on energy and mass balances. For the CO2 

balance, short-cycle carbon dioxide was not considered. Through the use of calculation spreadsheets, 

these balances were performed and the results analysed and visualised. 

The data were supplied by different sources. However, since the nature of water and sludge treatment is 

highly dependent on the local and specific conditions, wherever possible data from Waternet’s operational 

registries and experiments were used. Where these were not available, values from literature were 

retrieved. 

 

2.1 First research question: primary sedimentation 

2.1.1 Plant size analysis 

To answer the first sub-question, a new plant has been analysed with the capacity of 500,000 PE (UCT 

system, biological removal of phosphorus), to find out whether for this scale primary sedimentation 

becomes convenient. This study was carried out mainly by upscaling from the values used in the study for 

the 46,000 PE plant for Weesp. 

The design parameters (influent flow rate, sludge quantity, biogas production, etc., originally calculated 

with the same tool used to design WWTPs) were scaled up linearly (from Table A1.1 to Table A1.8, 

Appendix 1). Table 2.1 offers a summarised overview. The sludge characteristics (biogas yield, solids 

content, energy content etc.) are relative to the sludge treated by Waternet and are shown in Table 2.2, 

together with the parameters which determine the energy recovery from sludge. It is important to 

highlight that the total amount of dry solids produced by the two configurations (and the amount of 

organic solids) slightly differs in the two configurations. 

Table 2.1. Overview of main dimensioning parameters. 

    Basis  Scale up 

Parameter Unit of 

measure 

No pr. sed  

(conf.1). 

With pr. sed. 

(conf. 2) 

No pr. sed  

(conf.1). 

With pr. sed. 

(conf. 2). 

Load (à 150 g COD) PE 46,000 500,000 

Max flow rate m3/h 1,800 19,565 

Average flowrate m3/d 11,860 128,913 

DWF flowrate m3/d 9,128 99,217 

DWF period h 14 14 

DWF flow rate m3/h 652 7,087 

COD load kg/d 4,889 53,141 

BOD load kg/d 1,925 20,924 

Suspended Solids load kg/d 2,674 29,065 

N-kjeldahl load kg/d 440 4,783 

P-total load kg/d 63 685 

Pre sedimentation tank surface m2  475   5,163 

Max primary sludge production kg ds/d  2,674   29,065 

Thick. Surface (Prim. Sludge) m2  33.4   363 

Effective V of pr. sludge buffer m3  119   1,304 

Volume anaerobic tank m3 1,304 14,174 

Volume anoxic tank m3 836 1,024 9,087 11,130 



20 

Volume aerobic tank m3 6,480 3,314 70,435 36,022 

Design excess sludge production kg ds/d 2,426 1,424 26,370 15,478 

Oxygenation kgO2/h 439 364 4,772 3,957 

Surface secondary settler m2 2,115 22,989 

Total capacity of exc. Sludge 

pumps 

m3/d 523 321 5,685 3,489 

Total flow rate (belt thickener) m3/h 33.4 20.4 363 222 

Max dry solids load (belt 

thickener) 

kg ds/h 330 200 3,587 2,174 

Avg flow rate to s.s. buffer m3/d 50 31 543 337 

Effective volume of s.s. buffer m3 200 122 2,174 1,326 

Table 2.2. Sludge characteristics. 
Parameter Value Unit of measure 

PS solids reduction during digestion 45 % 

SS solids reduction during digestion 25 % 

PS biogas production 1000 m3/tonds 

SS biogas production 700 m3/tonds 

Electricity production from biogas 6.1 kWh/Nm3 

Energy demand of dewatering (Ams West) 80 kWh/tonds 

Solids content of dewatered sludge 22 % 

Fixed solids fraction of dewatered sludge 30 % 

Energy content of dried organic sludge 21.662 GJ/tonDOS 

Moisture evaporation energy needed 3.2 GJ/tonH2O 

Incinerator’s efficiency 24 % 

 
The direct building costs were calculated mainly scaling up from the Weesp situation; the scaling up 

method used for the single parts (investment costs) is shown in table 2.3. The direct investment costs for 

the small scale Weesp plant and some of the facilities’ costs for the 500,000 PE one were calculated by 

Tauw (an external consultancy company) with the use of a calculation model called SSK 

(“Standaardsystematiek voor Kostenramingen”). The predicted construction costs, the total investment 

costs and the yearly costs given by depreciation and maintenance were calculated using the same factors 

as for Weesp. 

A complete overview of the investment costs (Table A2.1) and the basic assumptions used for the cost 

calculations (Table A2.2) can be found in Appendix 2. 

Energy demand (Table A1.9, Appendix 1) was scaled up linearly and the data about the amount of 

concrete were provided by Tauw (Table A1.11, Appendix 1). The linear upscaling is applied to those 

quantities that grow linear with size. The squared upscaling (following the square-cube law) is applied to 

quantities like for example buildings. The quantity of concrete in a building of 2 m3 is not double that of 

one of 1 m3, but it is √2 (2 being the ratio between the two volumes). The same principle is applied to 

costs.  

 
The costs of sludge handling, the price rate for energy and the biogas production rates and selling prices 

are relative to the Waternet case. A table with the basic assumptions can be found in Appendix 2 (Table 

A2.2). 

The assumption regarding sludge treatment is that the thickened sludge leaves the plant and is 

transported to Amsterdam West. Here it is digested (with subsequent biogas production and CHP), 

dewatered and then incinerated, together with household solid waste, in the adjacent AEB (Afval Energie 



21 

Bedrijf, “waste-to-energy company”), with which Waternet has as a contract. The tariff of sludge handling 

contains costs (for dewatering, phosphate removal, etc.) and profits such as biogas production and 

struvite production. Capital Expenditures (Capex) costs were included in the sludge handling costs to 

reflect the fact that for such an amount of sludge, a new sludge handling facility should be built. 

Table 2.3. Investment costs of the facilities and scaling up methods. 

Facilities Civil Mechanical Upscale unit 

Influent pumps Squared Squared m3/h 

Sand trap + sand washer Squared Squared m3/h 

Bar screen - Squared m3/h 

Primary clarifier SSK sheet Squared m2 

Primary sludge pump - Squared m3/h 

Blower building Multiplied by a factor 2 -  

Activated sludge tanks SSK sheet Linear m3 

Aeration tank mixers and pumps - Linear m3/h 

Secondary clarifiers SSK sheet Squared m2 

Recirculation sludge pumps Squared Squared m3/h 

Primary sludge thickener Squared Squared m2 

Primary sludge buffer tank Squared Squared m3 

Primary sludge thickener pumps - Squared m3/h 

Belt thickener building Multiplied by a factor 2 -  

Excess sludge pumps - Squared m3/h 

Belt thickener - Squared m3/h 

Secondary sludge thickener 

pumps 

- Squared m3/h 

Secondary sludge buffer tank Squared Squared m3 

 
The yearly costs of each configuration comprise of depreciation costs (calculated with the annuity 

method), maintenance costs and operational costs like energy use, personnel costs, sludge handling costs 

and costs of chemical used (Table 2.4). 

Table 2.4. Overview of construction, investment, and yearly costs (500,000 PE). 

  No primary 

sedimentation 

With primary 

sedimentation 

Construction and building costs       

Part    

Civil   €                    41,014,000  €                            46,400,000  

Mechanical   €                    22,693,000   €                            26,238,000  

Electrical   €                       9,077,000   €                            10,495,000  

Process Automation   €                       2,269,000   €                               2,624,000  

Total expected construction costs   €                    75,054,000   €                             85,756,000 

    

Total investment costs incl. VAT  €                127,967,000   €                         146,215,000  

    

Yearly costs       

Depreciation    

Part    

Civil  incl. VAT  €                           4,099,000   €                               4,637,000  



22 

Mechanical  incl. VAT  €                           3,573,000   €                               4,131,000  

Electrical  incl. VAT  €                           1,429,000   €                               1,653,000  

Process Automation  incl. VAT  €                               667,000   €                                  772,000  

Total depreciation incl. VAT  €                          9,769,000   €                         11,192,000  

    

Operational costs    

Part    

Civil maintenance incl. VAT  €                               248,000   €                                  281,000  

Mechanical maintenance incl. VAT  €                               824,000   €                                  952,000  

Electrical maintenance incl. VAT  €                               330,000   €                                  381,000  

Process Automation maintenance incl. VAT  €                                 82,000   €                                    95,000  

Unforeseen maintenance incl. VAT  €                               148,000   €                                  171,000  

Energy costs incl. VAT  €                           1,287,000   €                               1,228,000  

Personnel costs incl. VAT  €                               500,000   €                                  500,000  

sludge processing costs (PS) incl. VAT                           -     €                               2,770,000  

sludge processing costs (SS) incl. VAT  €                           4,593,000   €                               2,804,000  

AlCl3 (30.7%) incl. VAT                           -     €                                  149,000  

Polyelectrolytes (42%) incl. VAT  €                               103,000   €                                    60,000  

Total operational costs incl. VAT  €                          8,115,000   €                            9,391,000  

    

Total yearly costs incl. VAT  €                       17,884,000   €                         20,584,000  

 

The carbon footprint of each configuration is given by the indirect CO2 emissions related to: reinforced 

concrete of facilities, polymer electrolytes use, aluminium consumption, sludge transport and energy use 

and production. The factors used to convert the impacts to the kgCO2 equivalent were retrieved from the 

Ecoinvent database (Wernet et al., 2016).  Values are shown in Table 2.5. The one used to convert kWh to 

kgCO2-eq (0.67 kgCO2/kWh) is the value for “grey” (from fossil fuels) energy production. It is however 

worth mentioning that the actual sources of energy could be different (green, mixed). To assess the real 

substitution value, the real energy sources to be substituted should be researched. For these calculations, 

that value was used as it was the same for the small plant (46,000 PE).   

Table 2.5. CO2 contributions. 

Contributor Factor Unit of measure No pretr. With pretr. 

Reinforced concrete 0.057 kg CO2/kg concrete 97,668 97,333 

Polyelectrolytes 

consumption 
2.13 kg CO2/kg PE active 

249,608 239,044 

Aluminium consumption 0.537 kg CO2/kg AlCl3 0 162,782 